ZF-I'STRONIC”®
10 AS 2301

12 AS 2301,16 AS 2601
Repair stages 1 - 2

1327 751 101



Subject to alterations in design

Copyright by ZF

These repair instructions are protected by copyright. Any reproduction and dissemination in whatever
form — also in adapted, paraphrased or extracted form — in particular as a reprint, photomechanical or
electronic reproduction or as a storage in data-processing equipment or data networks without approval

by the holder of the copyright is prohibited and will be prosecuted under civil and criminal law.

Printed in Germany

Edition: 2000-02

1327751 101



10 AS 2301, 12 AS 2301, 16 AS 2601 Contents

Page

PIeface ..ottt ettt ettt sttt et ettt ettt et ettt et ea 4
Important safety INTOTMALION .........ccuieiiieiieie ettt ettt ettt e te e te et e e bt e bt eteenteeabeeabeenbeenseenseenseens 5
InStructions fOr CAITYING OUL TEPAITS ....ccuvierurierireerrierteeeteeesteeesteeessreesereessseessseesssesasseesssseessseessssessssesssessssesssessnses 6
TIGNLENING LOTQUES ..vverevereviaerieteeteeteeeteereateesteassessseasseasseasseasseasseasseasseasseesseasseassessseessessseesseessessseasseessesssenssesssenns 8
N 01T 1 B 1 Yo PSSR 11
D Tea T 1 USRS 13
1 B MOAUIE ...ttt ettt bt ettt bt et e e et n e et e aeeteen e et e et eneeneenes 1-1
2 RANGE SELECTOT ... iiiiieiieciieeiie ettt ettt e st e st e st e s et e staessaessaesasessseessesssessaesasesasesnsesssenssessnenssennns 2-1
3 DT o OSSPSR 3-1
4 WITINE RATTIESS ..vevvvivieiiieciieciieiteete st e st e et e st e st e sttestbeetbessbessbessbesaseessesssesssasssasssesssesssesssesssesssesssenssesssesssensns 4-1
5 CIULCR ACTUALOT ...ttt ettt ettt ettt b e s et b e eb et e et e st e e bt et e e bt ebe e st et e ebeene e s e eeabeeneennes 5-1
6 DIIVET QISC ittt ettt ettt e et e e et e e e tb e e ettt e eabeeesbae e tseessbaeasbeeassesensaeessseessseessseessseeenseeensseensseenes 6-1
7 CIULCh TE1EASE AEVICE. ...c..teeutieiieiiettete ettt ettt ettt et e b e e b e bt et e bt e s beesbeesbeenbeebeebean 7-1
8 TTANSIMISSION ACTUALOT ... .eueiiiitieiieie ettt ettt ettt et eat ettt e s e e bt eb e e e steseees e e teebeeseeneenteebeeneensenteeneeneensas 8-1
9 INPUL SKATE SEAL ...ttt ettt st e st e s at e s bt e bt e bt e beesbeesneesaeenneeneas 9-1
10 TranSmiSSION DIAKE ........oiiiiiiiiiiiie ettt ettt ettt st e ettt e e et e satesaeesaeeeaeeeae 10-1
L1 OULPUL FLANZE .ovveeeieeeiieeiecieeie et ete et ebesbe st eetaesebessbesebeasbeasbeassesssessseasseasseasseassesssassseassesssenssesssenssensns 11-1
12 OULPUL SPEEA SEIISOT ...eutiniiiienieteettettet ettt ettt ettt sb et e b e s bt bt et bt eae et e st e e bt et e besbeebt et e bt ebeensenteabeeneennes 12-1
I3 NEULIAL SWILCRT ...ttt ettt ettt e e e e et e e et e e ateeateeseeebeesetesaaeeneeeaee 13-1
L 1 {4 [ USSR 14-1
LN 11 1 1o PSRRI 15-1
CAUTION

The ZF order numbers used in this publication apply for the ZF standard.
Deviations may occur depending on the vehicle manufacturer. The binding ZF order numbers are listed in the
appropriate parts list - parts list no. can be found on the transmission type plate.



Preface

10 AS 2301, 12 AS 2301, 16 AS 2601

ZF FRIEDRICHSHAFEN AG
Geschiftsbereich Nkw-/Sonder-Antriebstechnik
Service Werk 2

Tel.: (075 41) 77-0

Fax: (0 75 41) 77-5726

This manual is intended for skilled personnel trained by
ZF FRIEDRICHSHAFEN AG to carry out maintenance
and repair work on ZF products.

This manual deals with a ZF product in accordance
with the state of development of test rigs on the date
of issue.

However, due to continuing development of function
test rigs, repair work might require work practices and
test or adjustment data which are not contained in this
manual.

We therefore recommend that work done on your ZF
product is carried out only by skilled mechanics and fit-
ters who have had their practical and theoretical knowl-
edge updated on a regular basis at our After-Sales Ser-
vice training courses.

Service points equipped by ZF FRIEDRICHSHAFEN
AG all over the world offer you:

1. Well-trained personnel.
2. Specified equipment, e.g. specialized tools.

3. Genuine ZF spares, to our latest specifica-
tions.

All work performed in these service points is carried out
conscientiously and with care.

Repair work carried out at ZF service points is guar-
anteed in accordance with the prevailing contractual
conditions.

Damage resulting from work performed by non-ZF per-
sonnel in an improper and unprofessional manner,
together with follow-on costs caused by such work, is
excluded from the contractual warranty agreement.
This also applies where genuine parts have not been
used.



10 AS 2301, 12 AS 2301, 16 AS 2601

Important information

SAFETY NOTICE

Companies repairing ZF units are responsible for their
own work safety.

To avoid injury to personnel and damage to pro-
ducts, all safety regulations and legal requirements
which apply to repair and maintenance work must
be adhered to.

Before starting work, mechanics must familiarize
themselves with these regulations.

Personnel required to carry out repairs on ZF products
must receive appropriate training in advance. It is the
responsibility of each company to ensure that their
repair staff is properly trained.

The following safety instructions appear in this
manual:

NOTE
Refers to special processes, techniques, data, use
of auxiliary equipment, etc.

CAUTION
This is used when incorrect, unprofessional
working practices could damage the product.

A DANGER
This is used when lack of care could lead to
personal injury or death.

GENERAL INFORMATION

Read this manual carefully before starting any tests or
repair work.

CAUTION

Pictures, drawings and components do not always
represent the original object, but are used to illustrate
working procedures.

Pictures, drawings and components are not to scale.
Conclusions about size and weight should not be
drawn (even within a complete illustration).

Always follow the working steps as described in the
text.

After completion of repair work and testing, skilled staff
must satisfy themselves that the product is functioning
correctly.

A THREATS TO THE ENVIRONMENT !
Lubricants and cleaning agents must not be allowed
to enter the soil, ground water or sewage system.

*  Askyour local environment agency for
safety information on the relevant products
and adhere to their requirements.

e  Collect used oil in a suitably large container.

e Dispose of used oil, dirty filters, lubricants
and cleaning agents in accordance with
environmental protection guidelines.

*  When working with lubricants and cleaning
agents always refer to the manufacturer’s
instructions.

CAUTION
The transmission must NOT be hung by the input
shaft NOR by the output flange.

Index: 99-02-01 5



Instructions for repairs

10 AS 2301, 12 AS 2301, 16 AS 2601

In case of doubt always turn to the relevant depart-
ment within ZF After-Sales Services for advice.

All work on transmissions is to be performed expertly
and under clean conditions.

Use specified tools to dismantle and assemble trans-
missions.

After removing the transmission from the vehicle,
clean thoroughly with a suitable cleaning agent before
opening.

Pay particular attention to the projections and recesses
of housings and covers when cleaning.

Parts joined with Loctite are easier to separate if
warmed with a fan heater.

CLEANING PARTS

Remove remains of old gaskets on all seal-faces.
Carefully remove burrs or similar patches of roughness
using an oil-stone.

Lube bores and grooves must be free of anti-corrosion
agents and foreign matter; check for perfect passage.

Carefully cover opened transmissions to prevent foreign
matter from entering.

REUSING PARTS

Parts such as ball or roller bearings, multi-discs, thrust
washers etc., must be inspected by a competent person,
who should decide whether or not they can be re-used.
Replace parts which are damaged or have suffered from
excessive wear.

GASKETS, LOCKING PLATES

Parts which cannot be removed without being damaged
must always be replaced with new parts (e.g. gaskets
and locking plates).

SHAFT SEALS

Always change shaft seals with rough, ripped or
hardened packing washers. Seal contact surfaces must
be totally clean and in perfect condition.

REWORKING

Rework may be carried out on seal contact surfaces
using plunge-cut grinding only, never use an emery
cloth. Ensure that there are no traces of grinding or
riffling.

If rework is needed on distance washers, shims etc.
because of clearance settings, ensure that the reworked
areas contain no face runout and have the same surface
quality.

TRANSMISSION ASSEMBLY

Find a clean site to assemble the transmission. Gaskets
are installed without the use of sealing compound or
grease. When measuring silicon-coated gaskets, take
care not to include the silicon layer in the measure-
ment.

During assembly, comply with all adjustment data,
checking data and tightening torques in the Repair
Manual.

6 Index: 99-02-01



10 AS 2301, 12 AS 2301, 16 AS 2601

Instructions for repairs

BEARINGS

If bearings are mounted in heated condition, they are to
be heated evenly (e.g. heating cabinet).

Temperature should be at ca. 85 °C and must not exceed
120 °C. Each mounted bearing must be oiled with
operating oil.

SEALING

If a specific sealing agent™ is to be used for sealing,
comply with the manufacturer’s directions for use.
Apply a thin layer of sealing agent to the surfaces and
spread evenly. Do not allow sealing to enter oil ducts
and bores. On oil-carrying ducts and bores, wipe off the
sealing agent on the surfaces to be sealed near apertures
to ensure that no sealing agent enters the oil feeds when
the surfaces are sealed.

SHAFT SEALS

a) Apply a light coat of sealing agent™ on outer edge of
shaft seals with “steel surround”.

b) Never apply sealing agent to shaft seals with
“rubber surround”, but apply a thin coat of Vaseline
8420 to the outer edge or wet with a lubricant, e.g. a
water-soluble, concentrated washing-up liquid (e.g.
Pril, Coin, Palmolive).

¢) Shaft seals with steel and rubber surrounds should be
treated on the outer edge of the rubber surround as
described above in section b).

d) Dual shaft seals have two sealing
lips. The dust-proof sealing lip (X)
must face outwards.

e) Fill the gap between the sealing
lips so it is 60% filled with grease (e.g. produced
by Aral such as Aralub HL2 or by DEA such as
Spectron FO 20).

f) Ifpossible, heat shaft seal bores to between 40 and
50 °C (makes fitting easier). Press the seal shaft with
mounting or faceplate onto the relevant installation
depth plan.

RETAINING AGENTS

Retaining agents™* may only be used in places as
specified in the parts list.

Always comply with manufacturer’s directions for use
when using retaining agents (e.g. Loctite).

During assembly, comply with all adjustment data,
checking data and tightening torques.

TRANSMISSION OIL

After completing repairs, fill transmissions with trans-
mission oil. For the procedure and approved oils, refer
to the transmission operating manual and List of Lubri-
cants TE-ML (refer to identification plate) which are
available from any ZF After-Sales Service Point. After
filling the transmission with oil, tighten the screw plugs
at the oil filling point and the oil overflow to the speci-
fied torques.

* refer to expendable material

Index: 99-02-01 7



Tightening torques

10 AS 2301, 12 AS 2301, 16 AS 2601

Tightening torques for nuts and bolts, extract from
ZFN 148

This standard applies to bolts acc. to DIN 912, DIN 931,
DIN 933, DIN 960, DIN 961 and to nuts acc. to DIN 934.
This Standard contains data on tightening torques (Ma)
for bolts and nuts in strength categories 8.8, 10.9 and
12.9 and nuts in strength categories 8, 10 and 12.

Regular screw thread
Size Tightening torque

Ma (Nm) for
Bolt 8.8 10.9 12.9
Nut 8 10 12
M 4 2.8 4.1 4.8
M5 5.5 8.1 9.5
M 6 9.5 14 16.5
M 7 15 23 28
M 8 23 34 40
M 10 46 68 79
M 12 79 115 135
M 14 125 185 215
M 16 195 280 330
M 18 280 390 460
M 20 390 560 650
M 22 530 750 880
M 24 670 960 1100
M 27 1000 1400 1650
M 30 1350 1900 2250

Surface condition of bolts: thermally blackened and
oiled or galvanized and oiled or galvanized, chrome-pla-
ted and oiled.

Tighten screws with a calibrated torque spanner.

NOTE
Irregular tightening torques are listed separately in the
Repair Manual.

Fine screw thread
Size Tightening torque

Ma (Nm) for
Bolt 8.8 10.9 12.9
Nut 8 10 12
M 8x1 24 36 43
M 9x1 36 53 62
M10x1 52 76 89
M10x 1.25 49 72 84
M12x1.25 87 125 150
M12x1.5 83 122 145
M14x1.5 135 200 235
M16x1.5 205 300 360
M18x 1.5 310 440 520
M18x2 290 420 490
M20x1.5 430 620 720
M22x 1.5 580 820 960
M24x1.5 760 1100 1250
M24x2 730 1050 1200
M27x1.5 1100 1600 1850
M27x2 1050 1500 1800
M30x 1.5 1550 2200 2550
M30x2 1500 2100 2500

Edition: August 1991 / checked 1997

8 Index: 99-02-01



10 AS 2301, 12 AS 2301, 16 AS 2601

Tightening torques

Screw plugs DIN 908, 910 and 7604

The screw plug tightening torques M, were determined

according to DIN 7604 for screwing into steel, grey

cast and aluminum alloys.

The values are based on experience and are

intended as reference values for the fitter.

The values for the tightening torque M, apply analo-

gously for screw plugs according to DIN 908 and

DIN 910, as the thread geometries are almost identical.

General rule: Screw/bolt class 5, ZFN 148-1
Screw/bolt material: steel acc. to

Union screws DIN 7643

The tightening torques M, were determined for
screwing into steel, grey cast and aluminum alloys.
The values are based on experience and are inten-
ded as reference values for the fitter.

General rule: screw/bolt class 5, ZFN 148-1
Material: 9SMnPb28K acc. to DIN 1651
Surface condition: as manufactured
(without surface protection) and lightly
oiled or galvanized, chromated and

DIN 7604. Surface condition: as manu- lightly oiled

factured (without surface protection) and

lightly oiled or galvanized, chromated

and lightly oiled.

Screw plugs (DIN 908, 910, 7604) Union screws (DIN7643)
Dimensions Tightening torque Pipe Thread Tightening
screwed into outer torque M,
steel/gray cast Al alloy diameter in Nm

M 8x1 20 10 4-5 M8x1 20-25
M10x1 25/30%* 15/20%*
MI12x1.5 35 25 6 M10x1 25-35
M14x 1.5 35 25
M16x1.5 40 30 8 M12x1.5 30-40
M18x 1.5 50 35
M20x 1.5 55 45 10 M14x1.5 35-40
M22x1.5 60/ 80* 50/65*
M24x1.5 70 60 12 M16x 1.5 45
M26x 1.5 80/105% 70/90*
M27x2 80 70 15 M18x 1.5 50
M30x1.5 100/ 130* 90/130%
M30x2 95 85 18 M22x 1.5 60
M33x2 120 110
M36x1.5 130 115 22 M26x 1.5 90
M38x 1.5 140 120
M42x 1.5 150 130 28 M30x1.5 130
M42x2 145 125
M45x 1.5 160 140 35 M38x 1.5 140
M45x2 150 130
M48x 1.5 170 145
M 48 x 2 160 135
M52x1.5 180 150
M 60 x 2 195 165
M 64 x 2 205 175

* DIN 7604 Form C

Index: 99-02-01

Status: October 1995



Special tools

@ 10 AS 2301, 12 AS 2301, 16 AS 2601

Fig. | Special tools

no.

Order no. Application

Qty.

Remarks

1X56 099 063

Adapter
for shaft seal in release flange

1X56 137 124

Adapter
for 105 x 125 x 12 shaft seal on
output

1X56 138 189

Spacer ring

(used in conjunction with adapter
1X56 137 124)

for Intarder version

105 x 125 x 12 shaft seal

on output

1X56 138 215

Adapter
for shaft seal
release fork

6008 006 002

Terminal tester
68-pin

35-pin terminal
testers can also
be used.

10




10 AS 2301, 12 AS 2301, 16 AS 2601 @

Special tools

Fig. | Special tools Order no. Application Qty. | Remarks
no.
6008 208 003 1
Testman diagnosis system
Contains: Testman software
6 6008 308 901 plus DPA 04i adapter
6008 308 600 plus connection cable
6008 308 601 to PC or laptop plus
connection cable DPA04i to control
014860 1 unit 0501 211 103
Application 1
6008 308 019 D
6008 308 119 GB
7 6008 308219 F
7 6008 308 319 E
6008 308 419 1
6008 307 025 1
Diagnosis adapter
(universal)
8 used in conjunction with 68-pin
terminal tester 6008 006 002
6008 206 013 1
Adapter cable, 35/68-pin
used in conjunction with 35-pin or
9 68-pin terminal tester (the 35-pin
terminal tester 1P01 137 365 is no
longer produced)
6008 206 006 1
Adapter cable
18/20/68-pin bush
10 for 68-pin terminal tester

6008 006 002

11




Special tools 10 AS 2301, 12 AS 2301, 16 AS 2601

Fig. | Special tools Order no. Application Qty. | Remarks
no.

6008 206 007 1

Adapter cable
18/20/68-pin connector
for 68-pin terminal tester
6008 006 002

11

12




10 AS 2301, 12 AS 2301, 16 AS 2601

Diagnosis

Diagnosis in vehicles with ZF standard software
System errors are shown on the display.

If a “Spanner symbol” appears in the display, there is a
system error. It is possible that the vehicle may only be
driven with limited function.

For example:

Automatic drive mode is deactivated when certain
system errors arise and the transmission system remains
in manual drive mode.

If “STOP” and the “Spanner symbol” appear in the
display, there is a serious system error. The vehicle must
not be driven. The vehicle usually has to be towed away.

Calling up of error numbers:*

* Switch on ignition

* Turn rotary switch to “N”

* Hold selector lever in “+” position

The number displayed refers to the error number.

If in a two-digit display, 4 bars are shown in additional
to the number displayed, this means: error no. + 100
e.g.: errorno. 74

error no. 174

The error number can be decoded using the error
list.

The error message and the resultant error response can
be deleted via “Ignition off” (wait until the display goes
out).

If the display does not go out after “Ignition off™, shut
down the system via the main battery switch.

* also refer to operating manual of vehicle manufacturer.

Error list
Key to error list

ABS: Antilock Braking System
ASR: Anti-Slip Control

CAN: Electronic data transfer system
ECU: Electronic transmission control
EDC: Electronic engine control

GP:  Range change group
GV:  Splitter group
MV:  Solenoid valve

ISMA: Automatic
Journey may be continued in automatic mode: yes / no

RESET:

Switch off ignition with vehicle at standstill and wait
until the display goes out.

Then turn on ignition.

If the error is still present, a diagnosis must be created.

13






10 AS 2301, 12 AS 2301, 16 AS 2601

E module

1 E module*

(ZF no. 6041 322 033)

NOTE

The E module is located in the vehicle’s E box.
CAUTION

Only work on the E module if the ignition is off.

1.1 Removal

1 Pull 35-pin connector (3) out of E module (2).

2 Remove 3 bolts (1) and earth strap (4).

1.2  Fitting
Installation instructions :
The E module housing must be connected with
the chassis strap via an earth strap. The E module
must be installed in a protected place in accord-
ance with the approved installation points.

1 Screw on E module (2) and earth strap (4).
Tighten M5 bolts (1) to 5.5 Nm.

2 Snap connector (3) onto E module (2).

CAUTION

Fit connector without tightening the cable and check

detent.

1.3 Changing the connector

If the connector has to be changed, please use the
standard AMP tool.

For wiring diagram, refer to parts list.

* depending on parts list

014 700

1-1






10 AS 2301,12 AS 2301, 16 AS 2601 Range selector

2 Range selector
(ZF no. 6006 029 018)

CAUTION
Only work on the range selector if the ignition is off.

2.1 Console range selector

2.1.1 Removal

1 Pull out connector (1) and remove 4 M8 bolts (2). 1
2.1.2 Fitting 014650
1 Snap in connector (1).

2 Use 4 M8 bolts (2) to secure console range
selector (3).
MBS tightening torque = 23 Nm
CAUTION

Fit connector without tightening the cable and check
detent.

2.1.3 Changing the connector

If the connector has to be changed, please use the
standard AMP tool.

For wiring diagram 6006 700 579, refer to Annex.

2-1



Range selector 10 AS 2301,12 AS 2301, 16 AS 2601

2.2 Steering column range selector®

2.2.1 Removal

1 Pull connector (4) out of wiring harness and
remove 2 M5 bolts (5).
2 Remove 4 M4 bolts (6) from rotary switch (8) and (?9

pull connector (7) off wiring harness.

2.2.2 Fitting

1 Snap connector (7) into wiring harness and use
4 M4 bolts (6) to secure rotary switch (8).
M4 tightening torque = 2.8 Nm

2 Snap connector (4) into wiring harness and use 014652
2 M5 bolts (5) to secure steering wheel column
9.
M5 tightening torque = 5.5 Nm » Steering column range selector (9),
ZF no. 0501 211 185

CAUTION Wiring diagram: 0501 211 185 refer to Annex

Fit connector without tightening the cable and check
detent. * Rotary switch (8) ZF no. 6006 199 031

Wiring diagram: 6006 700 586 refer to Annex

NOTE

Other components (e.g. brake stage switch) must ~ * Version EVOBUS

still be accessible. ZF no. 6006 199 030
A separate rotary switch and a separate range selec-
tor 6006 235 012

2.2.3 Changing the connector

If the connector has to be changed, please use the
standard AMP tool.

For wiring diagram, refer to parts list.

* Special version

2-2



10 AS 2301, 12 AS 2301, 16 AS 2601

Display

3 Display
ZF display 0501 211 422 capable of CAN
CAUTION

Only work on the display if the ignition is off.

3.1

3.2

NOTE

The display must be accessible from below.
Removal

Pull connector (2) off display.

Press on retaining clamps (see arrow) and move
display (1) upwards.

Installation

Slide display (1) into aperture.

CAUTION
Fit connector (2) without tightening the cable and
check detent.

33

3.3.1

Wiring diagram
0501 211 422, refer to Annex

Connector arrangement

PIN 1: 58 (light on/off) on = GND
PIN 2: AD (piezo) Iimax =200 mA
PIN 3: 58d (light dimmed) on = VP
PIN 4: SD (ZF-BUS)

PIN5: CANH

PIN 6: VW (GND)

PIN7: CANL

PIN 8: VP (batt): 9V.....32V
Max. current capacity 60 mA

Type of protection: IP54 at front, IP30 at rear

Changing the connector
If the connector has to be changed, please use the
standard AMP tool.

For vehicle-specific wiring diagram, refer to parts
list.

014 651

3-1







10 AS 2301, 12 AS 2301, 16 AS 2601

Wiring harness

4 Wiring harness (central wiring)
Standard (20-pin) 0501 006 958
Special version (18-pin) 0501 006 959

CAUTION
Only work on the wiring harness if the ignition is off.
4.1 Removal

1 Disconnect all plug connections.

2 Remove wiring harness from cable clamps.

014 699

4.2  Fitting

CAUTION

* Do not bend wiring harness and do not tighten the
cable.

* Avoid chafing points.

* Fit connector without tightening the cable and
check detent.

1 Press wiring harness into cable clamps.

2 Reconnect all connectors.

4.3  Vehicle connectors

Standard version
20-pin connector

Special version
Transmission actuator with cable tip.
18-pin connector






10 AS 2301, 12 AS 2301, 16 AS 2601

Clutch actuator

* depending on parts list

68.060

5.1

5.2

Clutch actuator
ZF no. 0501 211799

Removal
Remove 4 M8 hex nuts (/030) with washers (/020)

and take off clutch actuator (68.010).

Remove 4 M8 hex bolts (68.154) and take off
cover (68.150).

Take thrust rod (68.210) totally out of release fork
(68.060).
Thrust rod

Length of thrust rod (68.210) depends
on parts list version:

ZF no. Length in mm
1328 302 026 111.6
1328 302 033 119.1
1328 368 003 127.1
1328 368 004 133.6

014703

Name ZF no.

Cpl. thrust rod (68.210) 1314 268 002

(can be set variably)
Ball pin (/110) 1314 368 008
Thrust rod (/120) 1314 368 004
Hex nut (/130) 0637 002 051

Set thrust rod to dimension (for installation
dimensions, refer to parts list) and tighten hex nut
(/130) to 52 Nm.

5-1



Clutch actuator

10 AS 2301, 12 AS 2301, 16 AS 2601

68.060

53

Fitting

Insert thrust rod (68.210) in pan of release fork

(68.060).

Use 4 M8 hex nuts (/030) to secure clutch actuator

(68.010) and 4 washers (/020).

In so doing, check that the connections are in the
correct position and that the thrust rod (68.210)
is seated correctly in the release fork and clutch

actuator.

Tightening torque

Hex nut (/030) M8=23 Nm
Dowel pin (/010) M8 =10 Nm

Use 4 M8 hex bolts (68.154) to secure cover
(68.150).
MBS tightening torque = 23 Nm

Bleeding clutch actuator
Unfasten M12x1.5 bolt (6).

If the seal on the bolt is torn, replace the seal.

Retighten bolt (6) to 22 Nm.

014703



10 AS 2301, 12 AS 2301, 16 AS 2601

Driver disc
(not within ZF’s scope of supply)

6 Changing the driver disc
(not within ZF’s scope of supply)

If the driver disc is changed, the following should
be noted:

* The input shaft spline should be coated
with grease OLISTA LONGTIME 3EP
(ZF no. 0671 190 050).

6.1 Fitting engine, clutch and transmission

NOTE

The release bearing is fitted when the trans-
mission is delivered or supplied. The transmission
is in neutral or the highest gear.

1 Fit clutch disc and pressure plate (use a mandrel
to centre pressure plate).

2 Insert input shaft spline into mating teeth inside
clutch disc.

3 Screw transmission to engine.
4 Bleed clutch actuator (refer to chapter 5).

5 Press release bearing forwards (engine side) so
that the clutch snaps into the snap-on ring of the
release bearing.

NOTE

This is done by using a small lever to press down
the lower end of the release fork (transmission
side). Pass lever through aperture in transmission
bell housing to reach the release fork.

CAUTION
Do not damage the pressure plate.

6 Insert thrust rod.

7 Close aperture on transmission bell housing
(refer to chapter 5).

014 794

WARNING

The driver disc, pressure plate and friction lining form
part of the customer specification (contained within
parts list).

The shift program software is co-ordinated to the
characteristics of the clutch components.

If components are modified contrary to the customer
specification, this will lead to impaired clutch
characteristics and/or component damage.

6-1






10 AS 2301, 12 AS 2301, 16 AS 2601

Clutch release device

|
68.050

68.130
014702
7 Clutch release device NOTE
The shaft seals on the outer edge are coated with
7.1 Removal of release fork spirits.
1 Remove 2 M12 hex bolts (68.130) from release Use adapter 1X56 138 215 to drive both shaft
shaft (68.110). seals (/140) fully home.
. Grease sealing lip of shaft seal (/140)
2 (T;‘é“:)g%l)eisﬁf ;e‘ﬁzgia(g&oso) and release fork with OLISTA LONGTIME 3EP
: p ' (ZF no. 0671 190 050).
3 (S;;d(e);g;ease shaft (68.110) off release fork Guide release shaft (68.110) into release fork
) ' (68.060) and take care not to damage the shaft
4 Dismantle release fork (68.060). seals.
Use suitable tool to remove shaft seal. (/140) and Position release bearing (68.050) on release
bush (/130). Replace ball cup (/120) if damaged . 1.
flange. Do not grease sliding seat between
or worn. .
release bearing and release flange.
Grease locating faces between release fork
7.2  Fitting release fork (68.060) and release bearing (68.050)
1 Assemble release fork (68.060). with OLISTA LONGTIME 3EP

An adapter 1X56 138 215 is required as support
for the release fork. The other two adapters
1X56 138 215 are used to press the two bushes
(/130) into the release fork (/110) until flush.

(ZF no. 0671 190 050). Mesh release fork
(68.060) with release bearing (68.050).
Check that thrust rod (68.210) is seated correctly.

Use 2 M12 hex bolts (68.130) to secure release
shaft (68.110) to housing I.
M12 tightening torque = 79 Nm

7-1







10 AS 2301,12 AS 2301, 16 AS 2601 Transmission actuator

8 Transmission actuator
20-pin standard version: 6009 074 900
Special 18-pin version: 6009 074 901
The ZF numbers listed above contain :
transmission actuator, gasket and vent.

CAUTION
Only work on the transmission actuator if the
ignition is off.

8.1 Removal

CAUTION

If vehicle-specific parts need to be removed (e.g. fuel
pump, exhaust pipe or steering pump), please contact
the vehicle manufacturer.

1 Disconnect the electrical plug connections on the
transmission actuator. = i
Remove compressed air line from transmission S <
P 7 =5
actuator.
262
2 Remove vent (74.120) from transmission actuator \m
(74.030).

015 166

3 Remove 15 M8 hex bolts (74.090 ; 74.070) from
transmission actuator (74.030).

4 Remove transmission actuator from transmission
housing.

5 Remove the compression springs (06.050 ; 34.140
and 12.090) and detent pins (06.040; 34.130 and
12.080). Replace the 2 cylindrical pins (74.050) if
damaged.

6 Remove gasket (74.010) and clean sealing faces
on transmission housing and on transmission
actuator.

NOTE

A transmission actuator kit is available. This
consists of transmission actuator (74.030), gasket
(74.010) and vent (74.120).

8-1



Transmission actuator

10 AS 2301, 12 AS 2301, 16 AS 2601

8.2 Installation

CAUTION

If the transmission actuator is changed, the following

should be noted.

* Re-program the transmission actuator.

* Transfer vehicle parameters from removed trans-
mission actuator or re-enter them.

* Transfer the position (installation dimensions)
of the piston rods from the removed transmission
actuator to the actuator to be installed.

1 If the ball pin is changed, coat thread of ball pin
(06.080) with Loctite no. 262. Tighten ball pin to
23 Nm.

2 Place new gasket (74.010) on transmission
housing.

3 Insert the detent pins (06.040 ; 34.130 and 12.080)
and compression springs (06.050 ; 34.140 and
12.090).

4 Fit transmission actuator (74.030). When fitting,
ensure that the piston rods of the transmission
actuator mesh in the shift rails of the transmission.

5 Tighten 6 M8x70 hex bolts (74.090) and 9 M8x45
hex bolts (74.070) to 23 Nm.

6 Tighten vent (74.120) to 10 Nm.

7 Connect air line to pressure limiting valve of
transmission actuator.

8 Reconnect transmission and vehicle wiring
harness. If this is not done, the function test
cannot be conducted.

NOTE

Use diagnosis device to check transmission
actuator before the vehicle-specific parts are
refitted.

Warning when changing transmission actuator.
Replace old generation with new generation
6009 374 025 with 6009 374 040 (20-pin) or
6009 374 026 with 6009 374 041 (18-pin)

The GP detent compression spring (34.140)

0732 042 679 (41 mm) should also be replaced with
0732 042 766 (approx. 10 mm longer).

015 166

015019



10 AS 2301, 12 AS 2301, 16 AS 2601

Input shaft seal

9.1

9.2

Changing input shaft seal
Removal

Remove clutch release device as specified in
chapter 7.

Remove 4 M8 hex bolts (02.530) from release
flange (02.520). Lift off release flange.

Use suitable tool to remove shaft seal (02.510).

Fitting

NOTE
* Coat outer edge of shaft seal with spirits.
» Sealing lip must face inside of transmission.

Use tool 1X56 099 063 to press shaft seal (02.510)
firmly home into release flange (02.520). Coat
sealing lip of shaft seal with grease.

Coat sealing face on release flange (02.520) with
Loctite no. 574.

NOTE
Sealing faces must be clean and free of oil and
grease.

Use 4 M8 hex bolts (02.530) to secure release
flange (02.520).
M8 tightening torque = 23 Nm

Fit clutch release device, as specified in chapter 7.

015 856

9-1






10 AS 2301, 12 AS 2301, 16 AS 2601

Transmission brake

e Y

N\ &) ,

* depending on parts list

03.150

10  Changing transmission brake
10.1 Removal

1 Remove clutch release device as specified in
chapter 7.

2 Remove 22 M10 hex bolts (02.670).

3 Use suitable tool to lift off connection plate
(02.500).

NOTE

It is easier to lift off the connection plate if the
release flange (02.520) is not removed. If the
flange is removed, the connection plate tends to
tilt.

4 Leave shims (03.050; 02.100 and 03.150) on the
bearings and do not remove them. Shims 03.050
and 03.150 must not be confused with one
another.

014 737

5 Do not use compressed air to remove brake cover
(03.250) from connection plate (risk of accident)
but knock out instead. Remove discs (03.270 and
03.280).

CAUTION

The number of discs (03.270 and 03.280) depends on
the parts list.

10-1



Transmission brake

10 AS 2301, 12 AS 2301, 16 AS 2601

10.2 Fitting

1

10-2

Place brake cover (03.250) on the housing sealing
face. The 3 ducts of the brake cover (03.250)
should face the disc pack.

Fit outer discs (03.270) and inner discs (03.280)
in accordance with parts list.

NOTE

The sealing faces and the M 10 threaded bores in
the transmission housing must be clean and free
of oil and grease.

Coat sealing face of connection plate (02.500)
with Loctite no. 574.

NOTE
The shims (03.050, 02.100 and 03.150) must lie
correctly on the outer bearing races.

Carefully move connection plate (02.500) over
input shaft onto transmission housing. Align the
pump driver (Z) ensuring that it meshes in the
countershaft groove (Y).

Coat 22 M10x60 hex bolts (02.670) with Loctite
no. 241 and tighten to 50 Nm.

014 819

014 820

014 821



10 AS 2301, 12 AS 2301, 16 AS 2601 Output flange

11  Output flange

11.1 Removal

1 Remove 2 hex bolts (32.550) and washer (32.540). -
2 Use standard two-armed extractor to pull off out- ,
put flange (32.510) and remove O-ring (32.530).
NOTE

During extraction process, use an intermediate
piece 1X56 138 191 to protect the shaft.

015171

11.2 Fitting

1 Heat output flange (32.510) to max. 70 °C and O o
slide onto spline of planetary carrier until firmly
home. When using the Intarder version, ensure
that the bolts* (32.520) are inserted.

A DANGER
Only ever touch heated output flange when wearing

protective gloves.
\Z -

2 Once the output flange has cooled, insert O-ring @
(32.530) in groove between shaft and output |
flange. 32.520

015169

3 Use 2 M12 hex bolts (32.550) to secure washer
(32.540).
M12 tightening torque = 120 Nm

* depending on parts list



Output flange

10 AS 2301, 12 AS 2301, 16 AS 2601

11.3

114

Removing output cover

Remove 10 M10 hex bolts (31.070) and lift off
output cover (31.050).

Take off shim (31.030).

Use suitable tool to remove shaft seal (31.080).
When removing seal ensure that output cover is
not damaged.

Fitting output cover

Coat outer edge of shaft seal (31.080) with
spirits and use adapter 1X56 137 124 and ring
1X56 138 189 to press into output cover (31.050)
until firmly home. Lightly grease sealing lip.

Coat sealing face of output cover with Loctite
no. 574.

NOTE
Sealing faces must be clean and free of oil and
grease.

Fit output cover (31.050) with shim (31.030).
Tighten 10 M10 hex bolts (31.070) to 46 Nm.

31.080

015170



10 AS 2301, 12 AS 2301, 16 AS 2601

Output speed sensor

12 Output speed sensor (impulse sensor)
Depends on vehicle manufacturer

12.1 Removal

1 Pull out connector.

2 Remove impulse sensor (31.260).

12.2 Fitting

CAUTION

— Fit connector without tightening the cable and
check detent.

— The impulse sensor may be confused with another
type, therefore check the ZF number.

1 Screw in impulse sensor (31.260).

(No setting is required)
Tightening torque =45 Nm

12.3 Changing the connector

If the connector has to be changed, please use the
standard AMP tool.

For wiring diagram, refer to parts list.

* depending on parts list

31.260* _g

014 813

Transmission without Intarder

Impulse sensor* (DIN bayonet) 90 mm long
Version Voltage supply
Hall 0501210859 @ ZF 6.5-30V
Kitas 0501211735 Vehicle 6.5— 9V

Transmission with Intarder

Impulse sensor™ (DIN bayonet) 19.8 mm long
Version Voltage supply

Hall 0501210855  ZF 6.5-30V
Kitas 0501211731 Vehicle 6.5— 9V

014 814

12-1






10 AS 2301, 12 AS 2301, 16 AS 2601 Neutral switch

13  Changing the neutral switch*
06.260*
13.1 Removal
% 06.250
1 Remove neutral switch (06.260) and seal. a_ i\
r/
» -
13.2 Fitting ;FH i =
y —
1 Apply a little grease to plunger of neutral switch. % ] ©
Fit seal and screw down neutral switch (06.260). - | L .
Tightening torque = 50 Nm i L7
NOTE
Pin (06.250) must be fitted.
014 815
Name ZF no.
13.3 Changing the connector Neutral switch (DIN bayonet) 0501 210 059
Seal 0634 801 062
If the connector has to be changed, please use the  Pin 1328 306 024

standard AMP tool.
For wiring diagram, refer to parts list.

* Option (refer to parts list)

13-1






10 AS 2301 Intarder

02.190

014738

14  Changing components on the Intarder

CAUTION 14.3 Solenoid valve
Fit all connectors without tightening the cable and
check detent. 1 Lightly grease O-ring (02.180) and insert

in solenoid valve (02.170) and use 2 M8x22
cylindrical screws (02.190) to secure.

14.1 Output speed sensor MBS tightening torque = 23 Nm
1 Screw in impulse sensor (1).
Tightening torque =45 Nm 14.4 Temperature sensor
1 Screw in temperature sensor (05.030) and seal.
14.2 Speedometer Tightening torque = 40 Nm
1 Screw in impulse sensor (2).

Tightening torque =45 Nm

CAUTION
Speedometer must be calibrated and lead sealed.

14-1



Intarder

10 AS 2301

14.5

1

14-2

Removing 3/2-way valve

Pull connector off 3/2-way valve (05.100) and
remove air connection (7).

Remove 2 M8 hex bolts (05.110). Lift off 3/2-way
valve (05.100) and O-ring (ZF no. 0634 313 028).

Fitting 3/2-way valve

Use 2 M8 hex bolts (05.110) to secure new O-ring
(ZF no. 0634 313 028) and 3/2-way valve
(05.100).

MBS tightening torque = 23 Nm

Connect air connection (7).
Tightening torque:
M16x1.5 union screw = 45 Nm

014738

14.6 Removing Intarder wiring harness

Remove 3 cable clips (05.440).

Remove 4 M4 bolts (05.430) and disconnect plug
connections.

Fitting Intarder wiring harness

If the bracket (05.410) is damaged, replace it.
Tighten M8 hex bolt (05.420) to 23 Nm.

Wiring harness assembly: with nose in upper
position, use 4 M4 bolts (05.420) to fasten to
bracket.

M4 tightening torque =2 Nm

Use 3 cable clips (05.440) to fasten wiring harness
to Intarder.



10 AS 2301, 12 AS 2301, 16 AS 2601 Annex

Connector and mating connector designations
ZF standard pneumatic circuit diagram

Steering wheel switch 0501211 185
Display 0501 211 422
Wiring diagram for range selector 6006 700 579, 6006 700 586
E module (installation drawing) 6041 622 023
Wiring diagram
Central consumer with ZF E module 6029 713 020
Central consumer with computer 6029 713 025
End consumer with ZF E module 6029 713 041

Connection diagram
End consumer with ZF E module 6029 713 040

15-1



Connector and mating
connector designations

10 AS 2301, 12 AS 2301, 16 AS 2601

Connector  Usage Type Manufacturer ZF number Manufacturer no. CKD no.
X1 Transmission  20-pin Bu Kostal 6029 201 675 09432001 6029 199 090
actuator 22124472200
10800444521
10800472632
Special version 18-pin Bu Kostal 0501 317 367
transmission
actuator
X36 ZF E module 35-pin AMP 6029 201 262 925379-1 6029 199 091
928544-1
925380-1
ISO-1481-
screw
ST 2.9X9.5-F
ZF gasket
6020303 013
X21 Diagnosis 6-pin ST MNL AMP 6029 201 121 926682-3 6029 199 027
926887-1
X21 Mating con- 6-pin Bu MNL AMP 6029 201 120 350715-1 6029 199 092
nector diagnosis 926882-3
X2 Range selector  14-pin Bu AMP 6029 201 403 927771-3 6029 199 042
JPT 929504-5
Display 8-pin Bu AMP 6029 201 676 927771-3 6029 199 108
JPT 929504-3
Output sensor ~ 4-pin BuDIN AMP 6029 201 618
Bay. angle
X17 Power supply ~ 22-pin BuJPT AMP 6029 201 336 927771-3 6029 199 043
junction 929504-7
X17 AMat- Powersupply  22-pin StJPT AMP 6029 201 354 928930-5 6029 199 025
ing connector junction 929505-7
X18 Power supply 18-pin BuJPT AMP 6029 201 361 927771-3 6029 199 084
junction 929504-6
X18 A Mat-  Power supply 18-pin StJPT AMP 6029 201 365 928930-5 6029 199 026
ing connector junction 929505-6
X18 A Mat- CAN power 6-pin BuJPT AMP 6029 201 367 6029 199 109
ing connector supply junction
X18 AMat- CAN power 6-pin StJPT  AMP 6029 201 366 6029 199 110
ing connector supply junction
X19 Cabin junction  18-pin BuJPT AMP 6029 201 361 927771-3 6029 199 084
929504-6
X20 Cabin junction  18-pin StJPT AMP 6029 201 365 928930-5 6029 199 026
Mating con- 929505-6
nector to X19

15-2

Changing the connector
If the connector has to be changed, please use the standard AMP tool.
For wiring diagram, refer to parts list.



Pneumatic diagram

10 AS 2301,12 AS 2301, 16 AS 2601
Example 1
Compressor Air Four-
/\ dryer circuit
protective
valve rl_"—
O ©
ED (£
|= Over- |
current l— B
Transmission valve, S bar

actuator

with pressure sensor

Clutch
actuator

A

014 885

20 litres

Air
dryer

Non-return
valve

Four-

circuit
protective
valve

Example 2
Compressor
N
(=
Transmission

actuator

with pressure sensor

Clutch
actuator

014 886

20 litres

Non-return
valve

=

Over-
current .
Auxiliary
valve,
consumers
5 bar

15-3



015178

Ly

() g8l ic 10G0 NE #O110A | Bquego ouon
6 ~SONMNHO13Z 186 1 JeuMEH
T T
RO)19A 03 1CU0D uedo »e1q P OO uocy? LU0
(g\] mm._.l_“dumd zm%._mﬂze%w q1sb Nz PEIUOY | US40 ZIMjos e ) B.mﬁCmeu_
N NOTLYRYONT *NHO3L 401194 0 3oy | Ledo ped €5 £ JEQUEYO | B8J JOIBNIOY honeh  aisd 1
NIONNHIONTY q186 NZ PP | UsLio 104 £ JeuwEy ueuty j1eced
A WILd JWYN)  WNIVO 8N (ZNY) ONT 401184 03 J0mU0Y | UBAC umouq 25 g JeQUBYO | 81PpI JoIRMOY otiek
V=) [WHOSle1-10-66ls671292] | © Q180 NZ EIUOH | USI0 uedg g -euuey 231w jeceH Qi 25
1 A v — YT T MO119A 01 083U uedo aniq 1S 2 Jequeyo JUOJS JORENIOY ' S
180 Nz IMEUoN | Ueylo melg 2 ey ULOA 18GeH cowuB w:.c?; vs
PN “ON_ONIMYAQ 188159 8) eSS
oy "~ Ik ENELS] Rt AT (190 10 10100 | 08 | wplere | LOLIOU pat 200
- NOITdT0830) 314LL W19 / WIPANS B QRIS 17 | PRIWON | purdordoediens uolprng
(o) NOLLVWYOINT IVJINHIZL As = 8n eberion Bulzewedo - ema e s
‘ ﬂ SNQILVD! O to. =Jielo V) 1MS -
W3y 3RV WF%M_ _H.uOH_,‘_u‘DDZm "ONj ONT pesEmy 3 HoF *© @LM_,_MOCH,L ‘_‘_JG Pa 304 ‘\M
N [ M [ | e 110 HORNG  ZUBMUOS Y]
A Up=1y - 4
UMOJg  Uneuq
Bu14893 JO SUOIRIPUO) 9
(g\] wedbep 1inodl]
- A5 = 9n Bunumdsege el ~ ‘o1 101.18U0S
- 16139I8RN SIBIIBUOS SEp UBOI AN 8118 - R
— BN J8110A - v
(= ur=1y - s
zv WeBUNBU | paq INdd §'%
gl
N o Wany
@16ue uc|1eNIoY Ay
Rt 2.06 0% 0.07~ 8bued admedsdus| 1o5UI MSBUNG | 39368 @ i N
=) 191que0d Aanouy M BUISNOH B (UUBIAIBH 3 830D) S3053UD 2XAN-YdST O
. 7 - SOUOD-Ld” WA IM (dWY) So1od g
- WSJGBIP F1MOUI0 988 (BULUIM 3NAIN0 . b t - N = N E :. o U01308LUC08 108D U3 1M BUISNCH- |
20 Y170 56U 13959000 U0 3B 5 Y ow —y - OomoLEE-Z f =t E 518 |5
XBU AG 1eBEL1on BUlqEJedo o + - B ~ (UUBIRJEH B 830-0) USIYEAUOY 2MOA-YdST 0
AOY AS 1 e, ] / A o \Am{m& : :. (A cmp«ma.cox)._mem_ ._.10,%%&10_@% Q1w
Real=gil=oF ko) =] % 8 N (cid) B110d-g
NG '2 99 SUOI1EMOR (012 1AL1ASB0] o < R e O-Ld”
I :8U0I30UNY BUILRLINS ) &H @_\7
cJere] Jo k N
05007NIQ 02d] 8pRUb Lo19801 [ade ] yabue| w0 iF00L
G SMeU0s 2 BUIUNopN/AUSILO e 2UIPE "OXL 81980
WONOO9< :Uabue}s joecill 2'9g OUe1 UWHOTFO0L
WONGZFST | umquauion U0 118n1oe PUUpE “OXL 18Q8H
821040 BUILOLIMS g0IX] A% |AS0UO
18380 1SB0S(P-1Y 18] SIS \ y: mm
(FORIUOONIBY) SES1.JOSUSS 1UO1JOUNY BUILOLIMS
3088 UMM LORD INOULIM) 2 1SUOILISed L0 iMS 7 651 0%
.8 :e16ue Gulyededo e D
g :e1 1 1 9’
:ButenoH Jo |y
2180 190 1URYOsI _u _ H
M u
I\\“T 8]
1 | w NS
—| = Sk B
2.06 SI19 0.0V~ [UoleBqUMTRIedUS] . a0 & w|E slats ole
|addiequejod lesnguen P % w0 w g |®
PlIgHEES syels :Bumieyoseqetustseny B - A i
20 Y10 X (UoRSHIERS . g o~
AOF XEuW AG :Bunuadsege | Juieg o Z EX4d 55
‘ueleqg eyos!uaels ~ 1
NG ‘2 180 webunblamieg g012 JenepsuaqsT e
T IUSUO I AN IBU0S
RN P JBSA/ M UO13OrPOLd 4O @B @. !
] 0500VNIG 02d] 9S8 1 %sburpuamy Mmm ”Mn_ mmmhzmm , A\
un SW BFEUIpS 2 (6ublasesed ¢ 1050 &7
[+’ ] WONOOG< : 1180 1380.88 1UosUy 3 1# paduss o paauiad BUISnoH i
— WONOZFS 1] JUsuowsburt 199308 { 6
UBTMAZRIBURS g01X] 1 Jenspsliegen AN
— ¥d / GrBNIG-1Y : 191ueasH :
— (PRIUCHPESY) SOTSBNIINIES (UL PANIF RS Y SPetLrG i e,
o (6UN1 1290 31U BUMSEY BU0) 7 1USBUNT 18383 18U0S SR/ _MN. ; 13ed :
.9 L1UINTES ® 110 w35
— 6 S84 112 1080 42
Tesng ©11840S Wi
0 N ju 169udst O IMAN0Oq JOGUS! N @ENgUen
wn sy 8uos | UBUOSK * e 1o
(=]

15-4



0501 211 422d

10 AS 2301, 12 AS 2301, 16 AS 2601

— T
A Mv Um_\ b m 7\0@0 . ONMNNHILIZ
© V HIWAAN -3LS3IAN3ANNY []
“SONMNHOTIZ| 906 N4Z HIYN NOTLV.L
T ><I_QWHQ_ -N3WNAOQTTIILAW34 [X]
INNNN3N3E|  L3THHOSH3LNN WNLva
v - o
NOTLVWAOSNI “NHI3L d4 113 vmmwwwmww
NIONNHIANIY
WITA| 3WYN]  WNLYQ[ 8N (ZNV| ONI )|
7§z$5mT:‘5‘2;coxo@@c_ 7 P | vo6 N3Z HOYN | “ZI4ISSYIA
! A~ A- A
N
00 <
T o,
=
ﬁoa
s}
=)
) ¥
I - v A —N
IS - 70-9° 78 >
v
|
i 1) , )
|

Cowwcmeut ul HHL \ ®mw0530@cwm
GO0 19/ FIS} 47 uo1ipo1j19ads BulpJ09ID SIUBWAJINDAY (DOIUYDR |
GRO 19L ¥I§) 47 voripylj1zadg yopu uelo( aydsjuyde)

©9]1quWessp 10U  :J0lS|Sed UOl}PUlWJel
I1¥yoe9nissq 1Yo ud P puplsdeplMssnyosqy
H0Ge ¢ SipJpnig
£080 44 J3IX0 ¢ J81411USPT NVD
NV J
09d] ¥9LULY  §Gd dUJOA U0119910dg / 14DZINY0g
D48+ 30Y- aunlpJadus) #60u0ls ; unypdadus)Jsbo
08+ 1D7- auniodedus) Buyydom ;s Jnypyeduelsgsldleg
yu 08 1UBJUND / BUYDUYNDUOILG “XDU
aA119npu)
Y400c = XPUT :(0Ze14)NQY f¢TYN vid N9 = uo (JJosuo LyB1)) HOT F)7aN uid
(Sng-47) S *¥'9N Uld dh = U0 (pouuip 1yb1Y) N3 fpTuN Uld
{AN9) WA *97+N UM H NYD G"<N Uid
Aol "t ThG F{1IPG) dh F§TIN Ui TNYD FL7IN Uld

Jojoauuoy / @Cj@mgmggmxomym

peuull ; lUUdlZJeA g9 4 09 U7 n) J0198UU0Y / J8YI81SYoD ]
L106 T¥d "P2 9D1q / ZJDRYDS O8NI4T 9 Yd Buisnoy / esnenysg

1D1J81D / 8}j01Sydap

£0 900 06 ¢9

WA| WA3
(9) (1)

U01108UU07
100141987

/ P1HGEIPYas

11ogs

- 507G 98 >
- 5 0729 =

A

(e < k=

m o o

I+ "+

o @

\_ | SRS

| ]

J084 ; yesk : B1DPU0)IONpPOUY

JYDP/OYI0H FUNLDD])0)SUDY
£-70G6C6 dWy <oloduuc]y eipy

A”Hv £-70G6C6 dWY :mxowﬁwcwoww\\\\J///_

TG 0F9C T

>084943- 9vd<
Aupuyag Uy apoy

100 057 29 &
22v) 121080 42

015179

15-5



10 AS 2301, 12 AS 2301, 16 AS 2601

6006 700 579

7 5 4 3 2 [ 1
plo}
TSH
10
30
0 - TS3 TS4
>0
- TS2
1o 1 T TIPP CONTROL LEVER \\ //
. F HEREL JOYSTICK
50 3 . 4 = STELLUNG  POSITION
> 3
© . - AUSGABE SIGNAL X1 |TS4|[TS3|TST|TS2
o 6531 o OUTPUT SIGNAL X1 \
3 4 -
’ sS4 = 3 o0
PN 4 o
5 . o 6 ®
S5 6 7 ®
1 | o2
QJIFIWG
3 4 =
1 DREH
) SCHALTER  Ealien
= —Dps3 B = STELLUNG  POSITION
9
= — psaft =2 AUSGABE SIGNAL X1 |DS1|DS2|DS3|DS4 |DSH
11 OUTPUT SIGNAL X1
4 DSt B =
12 12 ®
S I ®
5 WM 9 ®

POLBILD
X1

il =

136 7 91143

=

2 4 6 8101214

cr Wnﬂu

14-POL AMP
JUNIOR POWER TIMER
STIFT

@ =SICNAL VORHANDEN
SIGNAL PRESENT

COMPUTER DRAWING

DO NOT MODIFY ORIGINAL COPY

COMPUTER-ZEICHNUNG

ORIGINAL NICHT VERAENDERN

SCALE DRAWN
IF UN- DESIGN
SPECIFIED  |canp.
TND No . MOD, Mo, DATE _NAME TFILH
_% = ST TR MODIFICATIONS
—_— TECHNICAL INFORMATION ACC.ZFN SOA] SIMILAR DRAW.No.
OR DISCLOSED TO THIRD PERSONS SELECTOR ASTRONIC .. . . . .. K N
WITHOUT PERMISSION OF ZF. DESCRIPTION DRAWING No. SHEET |DIN
WE ARE THE OWNER OF THIS DESIGN.
ZF FRIEDRICHSHAFEN AG CIRCUIT-DIAGRAM . . oF
MASS-GTAB  |BEARB. |30.01.98 IOLLNAU o |- |3447/99]10.06.59 |UMMEN.
WO NICHTS  |KONSTR. [23.05.36 LR |b 4658/98|15.09.98 | MOLLNAY
_m_ ANGEGEBEN  INgRM o |- [3186/98[04.05.98 [MOLLNAY
TROANZT NR._ TDATUM TNAME TFILM

KLASSIFIZ.

FILM DATUM

NAME. AENDERUNGEN

TECHN. INFORMATION

DIESE ZEICHNUNG DARF WEDER KOPIERT
NOCH DRITTEN PERSONEN OHNE UNSERE

NACH ZFN304

AEHNL . ZEICHN.NR.

ERLAUBNIS MITGETEILT WERDEN.
DIESE KONSTRUKTION IST UNSER EIGENTUM.

NIC, SCHALTER .., . K 6006 700, 567
STROMLAUFPLAN . , | 6006 ,700, 57901 vonot|A2

ZF FRIEDRICHSHAFEN AG
T

15-6



6006 700 586

VM

AD3

p—= AD2

4
! L = ADI

10 AS 2301, 12 AS 2301, 16 AS 2601

X1

NSCHLUSS X1
NNECTION

|
o
=

2 46

6-POL AMP
JUNIOR POWER TIMER
STIFT

FAHR
BEREICH
SELECTOR
RANGE
AUSGABE 11213
CUTPUT SIGNAL
AD1 [ _
AD2 o
AD3 ®

®=SIGNAL VORHANDEN
SIGNAL PRESENT

FAHRSCHALTER ASII

SELECTOR ASII

COMPUTER DRAWING

DO NOT MODIFY ORIGINAL COPY

COMPUTER-ZETICHNUNG
ORIGINAL NICHT VERAENDERN

SCALE DRAWHN
IF _UN- DESIGN
SPECIFIED  [S7anm.
TND No. MOD.No. | _DATE INAME TFILM
_% SRy CATE T NAE MODIFICATIONS
TECHNICAL INFORMATION ACC.ZFN S04] SIMILAR DRAW.No.
THIS DRAWING MAY NOT BE COPIED _ K
OR DISCLOSED TO THIRD PERSONS A A A P
@ WITHOUT PERMISSION OF ZF. DESCRIPTION DRAWING No. SHEET |[DIN
WE ARE THE OWNER OF THIS DESIGN.
ZF FRIEDRICHSHAFEN AG WIRING DIARGAM A N oF
VASS-STAB  |BEARB. |24.09.98 [UNMENHOFER
WO NICHTS  |KDNSTR. [24.09.98 |SCHNARZ
ANGEGEBEN  INGRM o | - [3461/9911.06.99 JUMMEN]
1:1 INDANZT NR. TDATUM NAME TFILM

KLASSIFIZ.

FILM DATUM _ |NAME

AENDERUNGEN

TECHN. INFORMATION

NOCH DRITTEN PERSONEN OHME UNSERE

DIESE ZEICHNUNG DARF WEDER KOPIERT
@ ERLAUBNIS MITGETEILT WERDEN.

ZF FRIEDRICHSHAFEN AG

ASIT

NACH ZFN904| AEHNL .ZETICHN.NR.
, K 6006700, 576

DIESE KONSTRUKTION IST UNSER EIGENTUM.

BENENNLING

STROMLAUFPLAN

ZEICHNUNG-NR. BLATT [DIN

6006 ,700, 586 o1 vano1| A2

I A I

15-7



10 AS 2301, 12 AS 2301, 16 AS 2601

6041 622 023

I > T = g T 7 g B o T z
L Y[Fer 1220 89 1709 [ TISNVE TNOYIMI T . ‘ 9% N
. g HN_NIOT3 HZ3\1_1ST_HOT NHLENS
NIO) >\ ONINHOZ3Z ANINNEN3S BT 5T
““““““ B I RaCA-3
NOLLYWECANT “HHO3. 1437 Zx71_dvd30 38ve
IAVN] WOLED [N SHYNITT ONYIGYIZEY A
LMY ON_ b s ANYE =
7. B o \JEI930NY
| 3 s o _
“guvag|  vib-ssy
v “NO
_ 0410319 54018 HI S zoz
TEN ENTRYED NZILdIu2%30 4z o M
£\0g434 QITHL DL =4
CTZ14CJ 39 _ON A¥A ,\, o
N0~ o T TN Lo
R REIH 1] BEETas] moi
o RN
2oy % e e
89z a N ~ 4S0H
S & s W HoNw =423
\H3ANIVE3A L4IIN YNIETED EAN . e Ny =423
ONAN=023Z-431Mch =2 N N - ooyl AN
= N
S » NV >
Z C s ,
gz /7 /7
@ 5 ’ L7 279v3 d0d ZOWLSIO TVWINCK
y = 7 4 T39vy ¥3N4 H4v0IEZ_vd
EE o7 Y \\ NINGET
Q . . ST
’ F
! 7
U/j - 7
S
Sen
SILS
7 o &L RRLRLRLRKLY
I
e
& 3
- ?
= = FTO¥GE
SNOLLZO0 | 24041044
03A0HddY 4L 40 N0 N
IS0A LINA DE-NDY mw o
AINWANZNIZ 16C N3LZIIMHISZD WINIT Ny
NIV IN¥IRZ= NINIFIDIFCIIHS N3Q SEZv¥AZ
IST VTG~ ASTNON 6T Gval
: 1 ““
ONTONF 222 ¢ c
34L 0L G3LIINNID 3L 7 , -
1 I 3 2 L
1 s GTOTLI)
— ”:
FONME3A ONYEISS YR SOty = e >
NIZ -7 v40 430 LTk S57A d_WITdA -
SNI3L57vg 530 3503vH=C Sva NIHNVENTZ )
==
(£1620 10T 670 NOILISOc LHOJSNVA_
ONLHVIOT A S ONLISN A 151 HOSNY e
(eyec0 ) ENANHITIZICY _NCA
S”_IA ONNONIBE=A I
v NTO $5IASEY T NOT 107 Odfe
O NTA "¥9 T Sl A5
_ ALIOINOE SLIAINO (D) dvi_§ ONIHLHv3)
ENGREETE) F3LHIN3= T gNvaIecvA
Y RER
[E] Hw [F5] eS| o
wr=ml
| ey
e 13971704 “YNTWON I ﬂfo“o“onoo,&o\o. o2
AZ/AVE= +INFINNVSNN N > SRR
[o3osotaNoretete!
SRS
RRRK o
SOANINACN Y HHOS INHO A
=1 0z
7 i
i 09
7 Sow0LT o
/
STUNLYIS TYOINHOAL SNOILISOd BNLLLY TtaIssod /
NaLVa 3IHOSINHOAL NIOVINVENIT 3DISSIVINZ
P m | B ] | 5 | . s o o . B

15-8




1Flo
KL.38 H=—= _A_..m&u/
18R
k2
KLIS H=a-Kat ,
198
KLI5/1.8
Nmsgml ,Ms;;m, display Clutch actuator
uzzer amp .
2 with clutch
H3 H@ HB ® A5 position sensor
Shift lever . . ; a : . Lot 13 I .
ADVPI  VPI VPEI VPE2
3 ! 8  clutch engage quick B
b1 I 42§45 b4 b2 42 413 47 42 9| o _ ADS3 Y14
0 VP VP ED?2 EDe3 ED2l ED24 EDZS AU ADME3 EDVP  ADMal HE ? * Apgt [ cluteh engage siou B vis
1 ) .
5 3 ? EDMI ADMR2 33 Limp mmm ? 18 SIP . ADS4 12 clutch disengage guick ] Y5
2 | 4 25 hone _ 9 clutch disengage slow E
5 EDMR 5 ECU _ ADS2 Y17
3 g 8 Sensar ' _ A4
5 o EDM3 autput speedieb Tachograph Al X
T, S
j 7 2
5 g FOM4 DHA A - , _ AU 15 sensor power supply G 5y
e w3 SDEF _ 18 signal lutch I
p - 5 £DM5 . DHw _ ful signal sensor clutc 3-5v
Re 5 : ses 20 eomg can-T & |
? 1 ! ) ) )
5 - cANF-H £2 \\l ZE-CN Hioh HooareH 9 =
8 ¢ CANF-L ZECEM Lou CANF2-L < ® | <z e
§ 21 rovg U - SO I\ .................................................... 2 v B
Q H = 2 £ 8 16 ground
83 , 1 1 ' v | © Vil
° EOM3 ? L 16 i C S g 17 ground
b SR Ve WL b WL D | 2 g e
1 @ CANF-H 7 / _ System~CAN High g CANF 1-H w rw VMGRI 20 sensor ground
L g 12 EDMI CANF~-L 7/ System-CAN Low 12 CANF1-L _
ZF~E-Modul A3 —/ |
10 g A36 CANF-H+ |4 \l T CANFL-H _ " _
CANF-L.+ — £ mmumu_ﬂ ~ ADVP . ) UE A
Example: CAN-vehicle interface in the middle of the CAN-kus _ EF A1
Shift lever ) [
' 6 21
5005 729 914 EDM2I EDM22 EDME3 EDMP4 EDM25 RD2I RD22  ADP3  RAD24 WML vM2 | VMGA2 U
23 g 24 kY] 1 15 32 14 BN 8 135 .
_ A1l Sensor output
o _ speed
Tedge uemmwf — mm<m“,mw._w KLIS m
pas F-
58 L1 L] H _
514 Ell El13 _
el Regueet P10 2 K SODK _
ledge Request P10 2 Res. M _ S di
wirin rtagram.:
R w e Ve | 5629.713.031
mw mA www mwm mﬁA Diagnosis interface 17 j2e . .
KL.31 K131 LKL
TECHN. INFORMATION NACH ZFN3B4 AEHNL . ZEICHN. NR.
ASTRONIC 2 Alig MITTELTEILN. = . K2 N
BENENNUNG ZETCHNUNG-NR. BLATT DIN
Projekt: 13ALGEE3 , STROMLAUFPLAN |1 6029.713.02@ |1 v 2 |®




Gerat Stecker

Dargestellte Polbider:
Sicht auf Gegenstecker des Gerdtes

POLBILD
zu A36

L
u

““’m'-mm»mm\)mmm”mw.hm
e O
” WWSUONTOTGE Ry om N ®

1
AMP

35-POL.
BUCHSE

Projekt: 13RLGAA3

Polbild zu Al worwmru
X1A/X1B Zu

246810 1214
mwmwmwmwﬂwmwﬂwﬂ_

dhd b L LA L T
1 3578 111

14-POL AMP
JUNIOR POWER TIMER
BUCHSE

20P0L.
KOSTAL
BUCHSE

VORN POLBILD
zu A5

n2 4 &
TPy
mwmwMWHd
1 3 s

£-POL.AMP
JUNIOR POWER TIMER
BUCHSE

PCOLBILD
zu R21

POLBILD
zu A4

CANNCN
18-POL.VG
BUCHSE

~N Oy Ul A

—

Yi4

Y16
Y1i?

Elektr. Steuergeraet EST

Fahrschalter

Kupplungssteller mit Sensorik

Display

Drehzahlgeber Abtrieh

Tachograph

Orehzahigeber Rbtrieb Tacho
Diagnoseschnittstelle nach DIN IS50 914}
Fahrzeug CAN-Schnittstelle

Sensor "Gang eingelegt”
Hegsensor “"Waehlen®
Wegsensaor "Gruppe"
Wegsensor "Splitter”

Sicherung 18R (K1.38)
Sicherung 18A (KI.15)

Lampe Stoerung

Warnsummer

PTO 1

PTO 2

Rickfahrscheinuwerfer

Limp home

Schalter Nebenabtrieb |
SchalterNebenabtrieb | Ruckmeldung
Tuerschalter

Schalter Nebhenabtrieh 2
SchalterNebenahtrieb 2 Riuckmeldung

MV Kupp!. schliessen schnell (Entlueften)|Sol. Valve Clutch Engage Fast
MV Kuppl. schliessen langsam (Entlueften) Sol., Valve Clutch Engage Slou

MV Kuppl. oeffnen schnell (Belueften)
MV Kuppl. oeffnen langsam (Belueften)

Electronic Control Unit ECU

Shift lever

Clutch actuator with Clutch pasition sensor
Display

Sensar Qutput Speed

Tachograph

Sensor OQutput Speed Tacho

Diagnostic Interface DIN IS0 9141

CAN Vehicle Interface

Swuitch Gear Engaged

Position Sensor "Select”
Pasition Sensor "Range Group”®
Position Sensor "Split”

Fuse 1@R
Fuse 18R

Warning Lamp

Buzzer

PTO

PT0 2

Reversing Light

Limp home

Switch PTO 1

Switch PTO 1| Acknowledge
Boor Switch

Switch PT0 2

Switch PTO 2 Acknowledge

Sol. Valve Clutch Disengage Fast
Sal. Valve Clutch Disengage Slow

TECHN, INFORMATION NRCH ZFN3@4 AEHNL . ZEICHN. NR.
_mm_._-WO—z.Hn_ N _mm .__w_- N0 VS IS W I A NN WG N A SO S | i X m r's A
BENENNUNG ZETCHNUNG-NR. BLATT DIN
] _m._—-m_o*zmlm.c_—nl_n_ﬂm_z_ bt m&mm .;N u.w : ﬂmg 2 VN 2 fe




1 2
KL.3p +H= KL.38
F 11
1 2
KL.IS H== KL12
F 7 1en
bt ) 4 b5 Kupplungsstelier
_
ADVPL  VPI VPLIVPE2 w ADs3 8 Kuppl. schlieBen schnell B Y14
m ADSt 7 Kuppl. schliessen langsan A Y15
8 sp , ADs4 12 Kuppl. #ffnen_schnell D YIE
w ADS? 9 Kuppl. offnen langsam E vi7 m
4
Bl sop _
mOC ‘ AU 15 Versorg. Wegsensor 5 Velt G sy
, D_. _ cul 18 Signal Wegsensor Kupplung 1 p-5v
xm.r CANF2-H o _b (=) =) (=)
— CANF2-L = e = o
>< Z WX 3 T I %A
mm ,u|n _ n_mﬂ .Vln VM1 16 Versorgung Leistungsmasse
X , XX o
m _Mx _m M 'r 17 Versorgung Leistungsmasse
4oty PR
w _ w VMGAL 20 Versorgung Gebermasse
_ 18 |
RDVP UE
? _
T e B v : " ) N
vHFe e Sysien-CAN figh E i | EF Al
CANF~-H i= CANF1-H j
7/ System-CAN Low 12 ! b 21y
CANF-L CANF1-L VMGR2
A23 _/ |
?
CANF-H+ <5 \l m CANFI-H+ | Drehzahlgeber A1l
CRANF-L+ —7 i CANFi-L+ ! Abtrieb
-1 CANF1-T _
CAN-Systemschnittstelle ZF-ECU Mittelteilnehmer .
: |
R21 v ~
5
E &1 sok |
VM .
2 VML VM2 VM3 _
Diagnoseschnittstelle 16 p17 28
LKL31 KL.31

Techn. Information

Technical Information

AS TRONIC 2 Mittelteilnehmer

Benennung / Description

STROMLAUFPLAN
ICIRCUIT DIRGRAM

Zeichnungs—-Nr. Drawing-No.

6029.713.0825

Ind.

Blatt
Sheet

von
of

DIN




Gerdt Stecker

Dargestellte Polbider:
Sicht auf Gegenstecker des Gerates

POLBILD POLBILD
zu R4 zu R117R14

Polbild zu Al
X1A/X1B

Cannon VG95234 —C
18-pin
Kostal —
2@-pin
||ﬁ

Legende Deutsch

Elektr. Steuergeraet EST
Kupplungssteller mit Sensorik
Display

11 Drehzahlgeber RAbtrieb

D DDD
(5, I

A21 Diagnoseschnittstelle nach DIN I50 914!
A23 CAN Systemschnittstelle
A24 ZF CAN Schnittstelle

Sicherung 18R (K1.38)
Sicherung 18R (K1.15)

e |
MO e

Y14 MV Kuppl. schliessen schnell (Entiueftien)
Y15 MV Kuppl. schliessen langsam (Entlueften)
Y16 MV Kuppl. oeffnen schnell (Belueften)
Y17 MV Kuppl. oeffnen langsam (Beluefien)

Legende Englisch

Electronic Control Unit ECU

Clutch actuator with clutch position sensor
Display

Sensor output speed

Diagnostic Interface DIN IS0 9141
CAN System Interface
ZF CAN Interface

Fuse 18R
Fuse 18R

Sal. valve clutch engage fast
Sol. valve clutch engage siouw
Sol. valve clutch disengage fast
Sol. valve clutch disengage slow

Techn. Information Technical Information

Benennung / UDescription

. . STROMLAUFPLAN
AS TRONIC 2 Mittelteilnehmer ICIRCUIT DIAGRAM |pB29.713. Pes

Zeichnungs-Nr. Drawing-No. Ind.

Blatt
Sheet

2

von
of

DIN




L2
KL.30 f _Ar.wgu/
F1 s
KL.15 “~_|,m KL.15 _
F7 e
K115
warning- warning=- display
buzzer lamp 8 clutch actuator
X1 3 o with clutch
H9 H8 A5 (+) Lighting position sensor
. 4 11 1 4 5
Shif
e - 3 g ADVPL  VPT VPEIVPEZ w 8 clutch engage gquick B
b YR RY 419 2 SE _ ADS3 Y14
o VP VP ED22 ED23 ED2I AU Eove ADmel (8 ) FCU | Apg) [{—clutch engage slow R yg
f et - ‘ . .
5 3 7 EDMI ApM2? 33 Linp | ﬁ,q ° ﬂ: _ ADS4 12 clutch disengage quick D Yi6
2 4 25 home | E PP m——= SOP ‘ g ) £
o EDME “ ; _ ApS2 clutch disengange slow Y17
3 output [ .ﬂ-.L_
5 . 5 3 8 EDM3 speed sensor tachograph M 5 _ o DA
j 7 26 st , = 15 power supply sensor G
2o EDMa Al4 | A (D3oderB?) A NS Be AU >
. 18 9 - = 1@ signal clutch sensor 1
EDMS “ & S B EW B-5v
6 ? . JL A13 w 4 7 w u
L res
“o{ EDMB o 7 9
ap ;9 can-T L2 O £ o £ ) =) (=)
e 191 epwp S e s 2
QO ™ @]
g 7 : o cANF-H &0 \\I 3 canre-n o B 10 TH
5 EDMB CANF-L CANF2-L _ 6
8 7 UMHE 8 e _ VM1 ground
Q s . EDM3 _ 17 graund
e 12 29 ? 18 _ vmz
5 EDM1D AZ23 L T = VMHFL
in s T S Bl vmire | vMeRl 2 sensor_ground
EDMU . !
N_Wlml—,\_DQCM CANF-H ? w<mﬁms»|nmz High 8 CANF 1-H E
CANF-L qul\ System—CAN Low 12 CANF1-L ,
5 17 14
VMG A36 o+ CANF1-H+ |
CAN-vehicle interface L3 cANFI-L+ : Apve 48 TN
ECU at the end of the CAN-bus 5 _ 1 3
_M CANFI1-T . EF a1
xample: _ 6 2| JL
Shift fw<m~> EDM2] EDM22 EDM23 EDM24 EDM25 RD21 AD22 ARD23 ADZ24 VML VM2 VMGR2 U
m@@m ®mm SHA 23 B 24 30 13 15 32 14 31 18 ¢35 _
_ output A1l
suttch | speed sensor
P70 2-
ted door~ relay
ackroufedge suwitch m_,,.m_uwvw reversing K115 —
light
. [
$g 1 | .3 | |
514 Fll E13 |
A2l |vp K1, ) .
switch switch Res SDDK ‘
" 1.mem~\ PO 1- switch relay mu
acknowledge request P70 2 PTO 2 !
- p) e\ 1 |El4 3 <3“m<zww <HW® | wiring diagram:
55 54 G13 F12 diagnosis interface
6029.713.840
KL3iE K131 _KL3

Techn. Information

Technical Information

AS TRONIC 2 Endteilnehmer

Benennung / UJsscription

Stromlaufplan
Circuit Diagram

Zeichnungs-Nr. Jrawing-No.

6029.713.0841

Blatt DIN

Sheet

von
of

1 2 2




Gerat Stecker

Dargestellte Polbider:
Sicht auf Gegenstecker des Gerdtes

POLBILD
zu A36

7

T

rorhw

reffodhodintiodiahaofhofig =]
T L S £ 2 )

i

AMP Timer
35-pin
—

Polbild zu RI1

X1R/X1B POLBILD POLBILD
zu A2 zu A21
LRI

AMP JPT
14-pin
.llﬁ
Kostal
28-pin
— POLBILD POLBILD
zu AS

aMP IPT
B-pin
—< Cannon VG5234
1B-pin

—<

Y14
Y13
Y16
Yiv?

Elektr. Steuergeraet EST

Fahrschaiter

Kupplungsstellier mit Sensorik

Display

Drehzahlgeber Bbirieb

Tachograph

Drehzahlgeber Rbtrieb Tacho
Diagnoseschnittstelle nach DIN IS0 9141
Fahrzeug CAN-Schnittstelle

Sicherung 18R (KI1.38)
Sicherung 18R (K1.15)

Lampe Stoerung

Warnsummer

PTO 1

PTO 2

Riuckfahrscheinuwerfer

Limp home

Schalter Nebenabtrieb 1
SchalterNebenabtrieb 1| Ruckmeldung
Tuerschalter

Schalter Nebenabtrieb 2
SchalterNebenabtrieb 2 Rickmeldung

MV Kuppl. schliessen schnell (Entlueften)
MV Kuppl. schliessen langsam (Entlueften)
MV Kuppl. oeffnen schnell (Belueften)
MV Kuppl. oeffnen langsam (Belueften)

Electronic Control Unit ECU
Shift lever

Clutch actuator with Clutch position sensor

Display

Sensor Output Speed

Tachograph

Sensor Output Speed Tacho
Diagnostic Interface DIN IS0 9141
CAN Vehicle Interface

Fuse 18R
Fuse 18R

Warning Lamp

Buzzer

PTO 1

PTO 2

Reversing Light

Limp home

Switch PTO 1

Switch PTO 1| Acknowledge
Door Switch

Switch PT0 2

Switch PTO 2 Acknouwledge

Sol. Valve Clutch Engage Fast
Sol. Valve Clutch Engage Slow
Sol. Valve Clutch Disengage Fast
Sol. Valve Clutch Disengage Slow

Techn. Information

AS TRONIC 2 Endteilnehmer

Technical Information

Benennung 7 Description

Stromlaufplan
ICircuit Diagranm

Zeichnungs—-Nr. Drawing-No.

6029.713.041

Ind.

Blatt
Sheet

von
of

2

DIN




Fahrschalter

pl
— !
+7/1.3 Diagnose [ X36:@/1.2 418 |,
. : ) : 497
2F-E-Modu] mmmww Diagnosis - xwmmmwmwrhwmlw
S | X36:17/1.2 L4175
xel [ X36:28/1.2 (428 |¢
vp 11981 WX:+B/13 [ X36:26/1.2 L 426 |5
ove 1o |-386 1WI:+R/1.3 ] - xwm;m:.mrﬁm A2
CANF-L |3 | 483 | WD:RbR~1.3 __] XNH - mem\#w $ g
| ~ s e
mmmww m%x:"mg\m.m ] | X36:29/1.2 423 |5
EDMl |7 IA&:LM X2:371.7 ] | 13
com3 g 188 i x2:9s1.7 | - 14
eoMs 19483 i x2:es17 ] _
FOM? HSELXm_m\w.M — X)
EOM3 :iFXm":\H.M —
EDMU E'ELXN&\TV — LX25
EDN25 _mlm,%ML X17:18/72.2 _| —
an23  |14b—mad X17:1872.2 _| 1
AD21 GFXHM“NH\N.M ] ? Display
apmar lie—Hb s x17:1472.2 ] WZ:+Bels11 L 948 |41 . poy
yMe Pl axesss17 o NT:SD/LL L3 1ol gp
VML _miﬁ WY:-~71.3 — X5 Wyeos13 L 982 5
—] =/L3 L 222 g1 yM
mmz_..mx WWAN|®_ X19:371.8 ] - 7 ASg
caN-T 2112l i WD:ABR/1.3 _] ‘y - WJ:+A/1.3 _IW vp
£pez (22 —
423 1 x17:19/72.2 ]
EDMR1 [P35
424 1 X17:1672.2 |
e Pagea i xeasts ko133 0987 (4] (1907 g xi:2/101 _X20:7/1.91.982 (1] ypy
EDM4 mm!»|m|m|_XMHM\_.M —] | — zh,“+ml.:luw|®|w|m m!mmtxfm_\_.:’ | X2h:1/1.8 _|wwm|lm SODK
EOME 27 ] | xmmMNS\H.mrm.m‘&Ilm mFVQw\H:II | X20:3/1.9 rgllm CANF2-H
EDM8 mmwa"m\_.w | - zx“+m\rw_|MM®m“l!A A$_xrm\?~r | X?28:2/1.9 r%lA VPE1
comip bsted yx2:2s17 | | WUEF/LIL S8 el gl 318y XI:7/10L | X2@:4/1.9 I
EDM24 w@'ELVSMLM\m.m ] | _ zaumwm\?m%m miELme\ﬂ._r ixw&nm\_.wﬂ%m CANF2-L
ap2a |m A3l yxizizs2.2 L X36 KN1 L X19 | WA:+Z/1.31.9@8 |5 f5)| 988 X1:i/1.0] ] LY 1 | X20:5/1.9 1318 15| aper
AD22 |32 432 | X17:2272.2 i MPSSN as— Zm"ﬁI\?Hr.MWmlm mFXHm\-FI|Xm®w\Hw _mew CANF1-H
3433 1 X17:15/2.2 [ WTsD/1 L8 lg| |g 317 0 X1:9/L1L | X22:9/1.9 L 87 lg| op
fonie Bases y wr-H/14 | x38 o 10 |io _| xee XU [xe:14/1.8 L35 || 2pe
M2 35922 1 WE:-/1.3 483X36:3/1.2 ) | WL-H/L4 1985 ) [1885 5 x1:18/1.11 ] [ X20:15/1.9 L908_Jyy) goyp Al
- [ 1X36:21/1.2 R | Wy-/1.31.882 | 15[ 882§ X1:16/1.1L | X20:13/1.9 L9815 |15 epnFi-L
me L 1X19:671.8 - Zm“mr\fﬁ%ﬂm 313y X1:12/1.10 L XLIS/LI L s canF-1u+
- WV:0P /1.1 L wmmm 14 Mww _mwwm\\%ﬁl | L3/ 14| CANF1-H+
987 x21:2/1.4 | WI:+A/1L3 L2£5 19 | =8B | Al: . | : [ — 15| CRANF1-T
A36 [ 387, x19:1/1.8 v_x Krsed [ WE-/1.310.982 ol [gl 922 4 X1:17/1.1L] | X28:12/1.9 1882 Ll gy,
987, X17:8/2.2 | Z_u"I.T\H.HrmSI;: Xe9:1671.9 _E: VM2
| Zo"_.+\~.:lI|EE X208:11/1.9 r|m|®|m||_w VMHF1
948 X5:3/1.7 ZN LX17 POLBILD N I 19 VMHF2
3481 X17:5/2.2 13 390, X17:9/2.2  |\Q zZu X368 X139 X2P ol M3
_ mmwxaa:.m Y7 xwf
WLy X17:172.2 WC L 388y X21:1/1.4 —
901 X19:2/1.8 i} e
17
816, X19:8/1.8 8B, X17:2/2.2 B |
916y X18:1/2.3 _m,_xm __1X19:4/1.8 _w_mx 5= POLBILD  POLBILD Polbild POLBILD POLBILD POLBILD
L 1X36:/1.2 9 zu x2m su X19 zu X1 zu X2 zu Xel zu X5
wm X19:13/1.8 WG LE —
X18:372.3 13] 5= od
cL 982, X17:11/2.2 || s o X
17 1 X5:4/1.7 WT L 1X19:1671.8 _ @mm 15 15 (]
9171 X19:9/1.8 gy  1X36:35/1.2 w_mm By 0T
Ok ilp AMP M-N-L AMP IPT
918 X19:5-1.8 WU 382 X17:12/2.2 WY [0 £t B-pin B~pin
818, X17:3/2.2 ¢y _ixig:12/18 L GE 3z = —~
L 1X36:18/1.2 X1872.1 me Ep—fd
319 X17:472.2 L 1 X2L:371.4 4 AMP IPT aKP IPT
3131 X19:14/1.8 w;m< L 1 X5:6/1.7 wm a...m; 18-pin
2 —a
-514) X19:17 /1.8 e
X18:2/2.3 Iz+w 9261 X36:2/1.2 | 985, X36:34/1.2 ] =
L 1 X17:1372.2 4§ X19:1171.8 Y AMP Timer STROMLAUFPLAN:
-913; X19:18-1.8 NQ L 1X19:15/1.8 X18:572.3 35-pin
X18:4/2.3 [ L 1X5:8/1.7 X18:6/2.3 — 65P29.713.0841
. ) . Benennung # Description . _ L
Techn. Information Technical Information Zeichnungs-Nr. Drawing-No. Ind. | Blatt von
. ANSCHLUSSPLAN Sheet of
AS TRONIC 2 Endteilnehmer ICONNECTION DIAG. | 6829.713.040 e




X17/1,5—p——am»—

"X17/BN"

X18/1.5

POLBILD
zu X17

aMp JPT
22-pin
Iﬁ

"X187CAN"

_ WC:+Bs11 L 301 |
| Wx:+Bs1.3 1981 |
| WU:EF/1L L 818
| Wy:0P/1.1 L 919 |
7:+Bel/t.l L 948
L 2|
| ¥36:31/1.2 L_43L_|
| WK:K/1.3 1987 |
WA:+Z/1.3 L9008 |
X36:13/1.2 L 413 |
| WE:-/1.31.882 |
| WY:-/1.31.882 |
| WJ:+R/1.3 1986 |
| x36:16/1.2 416 |
| ¥36:33/1.2 L_433 |
| X36:24/1.2 424 |
| ¥36:38/1.2 L4380
| X36:14/1.2 L 414 |
| ¥36:23/1.2 L_423_|
| X36:6/1.2 L 486 |
| X36:15/1.2 413 |
| X36:32/1.2 432 |

(_DCD\ID'ILH-DUJ[\J'—'\

X17

WR:CH/1.1
WP:H+/1.1
WS:CL/1.1
WQ:L+71.1
WI:=-H/1.4
WI:-H/1.4

X18
POLBILD POLBILD
zu XI7R 2u XI8

I.
2122
JERd)
T
mm AMP JPT
B-pin
318
8 —<
i
d4
AMP JPT
22-pin
—=

BORDNETZ(K1.3@)
BORDNETZ{K1.38)
ABTRIEBSDREHZAHL
(LIMP HOME)

(+) BEL. DISPLRARY

Res.

> K-LEITUNG

BORDNETZ(K1.15)

PTO 2 ANFORDERUNG
BORDNETZ (K131}
BORDNETZ (K131
ADVP

WARNSUMMER

LAMPE STORUNG

PTO | ANFORDERUNG
TURSCHALTER
RUCKLICHT

PTO 1§ RUCKMELDUNG
PTO 2 RUCKMELDUNG
RELAIS PTO 1
RELAIS PTO 2

CANF1-H
CANF1-H+
CANF1-L
CANFI-L+
VMHF -1
VMHF -2

POLBILD
zu X1BA

ey I P

-ﬁ-

AMP JPT
6-pin
—-

5 [ ? 8 9 19 11
K130
K1.15
F1lilerF 2 |{|ren
—
VEHICLE ELECTR.CIRCUIT(+3@) |1 g
VEHICLE ELECTR.CIRCUIT(+38) |2 Tachograph A ensor g
SIGNAL OUTPUT SPEED 3 output spee
4 D3orB7
I
(+) LIGHTING DISPLAY 5
w A13 R14
8
VEHICLE ELECTR.CIRCUIT(+15) |9
REQUEST PTO 2 19
VEHICLE ELECTR.CIRCUIT(-) |1l
VEHICLE ELECTR.CIRCUIT(-) |12
13
BUZZER(VIA DISPLAY) 14
WARNING LAMP 15 X1
REQUEST PTO 1 16
DOOR SWITCH 17 H8 H9
REVERSING LIGHT 18
SWITCH ACKNOWLEDGE PTO 1 [19 X2
SWITCH ACKNOWLEDGE PTO 2 |20
RELAY PTO 1 21
RELAY PTO 2 2
L./
X17A
1
2
3
4 )
w |||||||||||||||||||||||||||||
B [ ==
Frecd P FI3C T | gq. 513
X18R
Bl ] G5 1) gg r-)
K1.31
STROMLAUFPLAN:

6029.713.0841

Techn. Information Technical Information

AS TRONIC 2 Endteilnehmer

Benennung 7/ JDescription

ANSCHLUSSPLAN
ICONNECTION DIRG.

Zeichnungs-Nr. Jrawing-No.

6829./713.040

Ind.

Blatt
Sheet

von
of

DIN




	back
	10 AS 2301 12 AS 2301, 16 AS 2601ZF-ASTRONIC
	Contents
	Preface
	Important information
	SAFETY NOTICE
	GENERAL INFORMATION

	Instructions for repairs
	Tightening torques
	Special tools
	Diagnosis
	1 E module*
	1.1 Removal
	1.2 Fitting
	1.3 Changing the connector

	2 Range selector
	2.1 Console range selector
	2.1.1 Removal
	2.1.2 Fitting
	2.1.3 Changing the connector

	2.2 Steering column range selector*
	2.2.1 Removal
	2.2.2 Fitting
	2.2.3 Changing the connector


	3 Display
	3.1 Removal
	3.2 Installation
	3.3 Wiring diagram
	3.3.1 Changing the connector


	4 Wiring harness (central wiring)
	4.1 Removal
	4.2 Fitting
	4.3 Vehicle connectors

	5 Clutch actuator
	5.1 Removal
	5.2 Thrust rod
	5.3 Fitting

	6 Changing the driver disc (not within ZF’s scope of supply)
	6.1 Fitting engine, clutch and transmission

	7 Clutch release device
	7.1 Removal of release fork
	7.2 Fitting release fork

	8 Transmission actuator
	8.1 Removal
	8.2 Installation

	9 Changing input shaft seal
	9.1 Removal
	9.2 Fitting

	10 Changing transmission brake
	10.1 Removal
	10.2 Fitting

	11 Output flange
	11.1 Removal
	11.2 Fitting
	11.3 Removing output cover
	11.4 Fitting output cover

	12 Output speed sensor (impulse sensor) Depends on vehicle manufacturer
	12.1 Removal
	12.2 Fitting
	12.3 Changing the connector


